
CO367X44 REbAlR PART:._

.

NOTE. ALWAYS USE ORIGINAL EQUIPMENT PARTS
IJse of servtce/replacement  parts other than orIgInal
equlpment  parts may void your warranty

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE

WITH OPPOSITE SIDE
341805A

2 :



@367X44 - FRONT CHASSIS ASSEMEW
\_

.,

..

KEY#  -PART#

1
2 .
3
4

i’
3
10
11
1 l-l
1 l-2
1 l-3
11-4
1 l-5
l?
15
1‘6
I?
18
19
20
21
22 .
23
24
25

95413-853
9541 J-853
710079
95427
710282
18002t-j
120392
782585
341569-860.
95425
95426
710264
9 5 4 0 6
7 1 0 2 6 4
710079
94638-860
710196
94982
3 0 2 6 7 0
308492
319986.
301452
300317
710343 ?
6711
95404
711093

e

DESCRIPTION - QTY

BRACKiT,  HOOti  RH <

BRACKET, HbOD LH
SCREW, 5116-l  8X.75HHWATAPSGIBP
DASH
SCREW, 114-14X .75PHPANTAPABBL
SCREW, 1/4-20X  .75 HHC
WASHER, FLAJ .281X .63X.065
NUT,1/4-20 REGHEXCTRLK
ASM. LOWER CONSOLE,
TOWER,LOWER DASH
SUPPORT:,,STEERING/PTO NLT
SCREW, 1/4-20X  .50 WAHHTAP
ROD,DASH BRACE
SCREW, 1/4-20X  SO WAHHTAP
SCREW, 5/16-18X.75HHWATAPSGIBP
PANEL, ACCESS
S C R E W ,  lo-24x.500TRSEGI  ’
HOOD
LENS,HEADLAMP
FOIL,LENS HOOD REFLECTOR
DECAL, TAPE
FOIL, HEAT REFLiCTOR
CLEVIS PIN .375DIAX.81  LG
HAIR PIN .038D@Xi  .64LG
PLASTIC WASHER .315X.75X.064
BUSHING,STEERING  SHAFT
OPERATOR’S MANUAL

1
1
4*
1
2
2
4
2
1
1
1
4
1
2
4
1
2
1
1
1 *
1
2
2 ”
2
4
1

c

3



. i.

. 0

% l

.

a

. ‘.
:. .

* . .
.’ ,. 4

‘. .I,’ ;.. , . 0.
*

I

L

.

VOTE: AL%AYS USE OdlGlNAL EQU,lPMENT  PARTS ’ ALL UNNUMBERED
Jse of service/repjacement  parts other than orIgInal
sq;lpment parts may void your warra,nty

ITEMS ARE INTERCHANGEABLE
W I T H  OPPO!ITE  SIDE - _ *

341 is0 6



9

.

,

KEY PART-
..Nb. Nj3. -_

3 : 710079*‘“, l

4 94625 u
-6 451.71

> ‘7” ._ 44231.  r
6 710079

.

“’ 341493-853
’ 0’-. 9 4 5 6 9

l _. 9-2 0 94563. / _’
9-3 1800?3’
9-4 45174, .

.
.

10 94232-853. 1
il : 45?‘71  : ~
12 328154 1.

. .13 45174 ”
.

e
0 1% 94637353.

15 328 154
45174

% 94295-853’ 710079 Q .:
19

* 20
0 21.

22
25
26

a . 52
53

.*

1)

57101
:45174
‘94970-859
516Oi -

. .
‘.

9 4 2 6 3 - 8 5 3  *= ’
710264
94264
309235 a,

.

DE&RlPTlON -, ’

SCREW, 5/b-18X.75HHWATAP.
‘ R O D ,  BRACE’
NUT, 3/&16 WWDFL WHIZ-LOCK . *
ROD, BRACE .
SCREW, 5/16-18X.75HHWATAP
BACK PLATE/BATTERY  ASSEMBLY :
BACK PLATE ASSEMBLk  R&-A”
BATTERY TRAi’  WELD ASM. ’
SCREW, 5/16418X  :50 HHC
NUT, &j/16-18 HEXWDFl_LK*WHIi
BRACE, BACK PLATE .
NUT, 3/Q-16  HWDFLLK WHIZ
SCREW,.!jM6-18X1 .OWDFLLK
NUT, 5/.l‘6-18  WDF&LK  (15X88)
ASSY, COLLECTOR SUPPORT
SCR.EW,  5/16-18X1  .OWDFLLK
NYT, 5/l 6-18HEXWDjLLK  WHIZ
CHUTE WELD ASM. UPPER
SCREW, 5/16-18X.75j-iHWATAP
BOLT, 5/16-18X .75 CARR
NUT, 5/16:1b  HEXWDFLLK WHIZ
CHUTE WELD  ASM. MIDDLE
BQLT, .500X .453 HHSH 3j8-16
FOVER,.T-AXLE  SHIELD I
SCREW, 1/4-20X .50 WAHHTAP
FLAP;CHpTE  REBA
RjkTCHETqA’STENER  .

r\

.

,

.  I

I I
.

*

*

‘

,

.
-6

.

*

.

-f?TY

‘2 “’
2
4 . s
2.
2
1
1
1
3
3

12

2fl
4
2
2
2
1
4
2
2: 8
1
2
1
2 t*
1
3 -

t

.



,0367X44
.

_’
. .

.

NOTE: ALYY#YS  USE.ORI&NAL  EQUIPMENT PARTS: ALLUNNUMf3ERED  ’ .
Use of servrce/replacement  parts other than origibab ITEMS ARE INTERCHANGEABLE’
equrpment  parts may void your tiarranty. WITH OPPOSITE SIDE .

a 341250E

4

,.

, s,

:p:

-. -

I

. .

c



r

0

.

. .
?s

,. 1

KEY ‘-a-Rf‘
NO. NO.

. 27 ‘341495-860
27-l 9431 I
27-2 ., 94153

. 27-3 710279
27-4 710205
28 94243-853
29 a 716196
30. 95469
31 .95408

z: -710079 94200
3 4 71OJ36
35 I -7-i 0093 .
36 94155
37 ’ 710280
39 I 341494-860

0. 39-1 94154
39-2 94057
39-3 7,102 64
42 710109
43 * 710679 ;

344 94156 -.1; _
45
.49
56

*’ 57
58
60-r  ’
61
70’  *
71

710192
95415
94160

.7.10281 a
710toi
3 0 9 2 3 5
318197

‘71011.6
7 1 0 3 4 3

.

.. .

.

D E S C R I P T I O N
B

ASM.SEAT  DECK PEDAL GEAR REBA
SEAT DECK,GEAR  DRIVE -, 1
BRACKET, PlVOT SEAT
SGREW;5/16-16X .625 : ’
N U T ,  506-18  WDFLLK(15X88)  . . . ,
PLATE;LlFT‘DET.ENT
S C R E W ,  lo-24X.500TRSEGI  b
FOOTPAD RH a
FOOT_  PAD LH
COVER,BATTERY’
SCREW, 5/l 6-18X.75HHWATAP
SPRING, COMPRESS 4.57LG X 1 .17 -:
BOLTSHOULDER I/4-?ONC-2A(9X55  j
WASHER CUPZINC L P

NUT, l/4-20  WDFLLK (15X89) . .
SUB ASM. SEAT SUPPORT REBA
SUPPORT, SEAT a
SPRING - LEAF
SCREW, 114-20X  .SO’tiAHHTAf?
SPRING,COMPRESS  2.43LG (164X30 )’
SCREW, 5/16-18X.75HHWATAP
ZINC HINGE SEAT PIVOT
NUT, PUSH CAP .375 (28X23)’
S E A T  MSGV15P.O  a .
BOLT, WING 5i1.6-18 .’

‘.WASHER,  FLAT344X  .62X:06 * *
,BOLT, SH.OULDER  5/16-18NC (9X56)

cad
1

‘1
1
2
2
.I
2
!
1
1
3
1
1.
1
1
‘1
1

:.
2
2
Y
2_

.q
2
2
‘2

FASTENER,RATCHET
PAD, ADHESIVE. %

6. ‘:

WASHER, FLAT 550X1.00X1  1.17X103
3 ‘” =I

. - 1
PIN, HAIR .38 lDlAX-.i  .64LG r 1. ._



, 1 .

, :.

--.

I

c

J

NOTE ALWAYS USE ORIGINAL  EOUIPMENT  PARTS
Use  o f  servlce~replacement  parts olher  than orIgInal

A L L  U N N U M B E R E D

equipment  parts may void your warranty.
J

ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE StDE

’

. c

3 4 0 3 7 0 A
1

8 .<
\



.

I

,

B
-Fi

: .
c -

KEY PART
’ NQ. NO. . + DESCRlPTldN

1 94564 FRAhE,RAIL  Rtt REBA
2 94565 FRAME,RAIL  LH REBA’
3 94634 ’ SUPPORT.SEAT  RH’
4
5
6
7
8
9
10
11
12
13

‘1 14
15
16
17

II 18
19,

.*- $0
23

. 24
26
27 ’
28
29

94633’.
710079
94561
94562
710079
94008
94234
94236
710079
94237
710079
94003
710079
940.19
94005
710079
120395
9 4 0 1 3  *>
710079
94121 :
94123’. . .
710312
it01 Q5

SUPPORTiSEATLH  ..
SCREW, 5/16-18X.75HHWATAP
BRACE, BACKPLATE  RH
BRACE, BACKPLATE LH

‘SCREW;5/16-18X.75HHWATAP
BRACKETvTRANSAXLE
BR’ACKET,T/A  RH-VST, LH‘-VST
ASSY, IDLER MOUNT, REAR
SCREW, 5/l 6-18X.75HHWATAP
ASM. IDLER.MOUNT,FRONT
SCREW, 5/l 6-18X.75HHWATAP
PLATE,STEERING  MOUNTING
SCREW, 5/l 6;18X.75HHWATAP
CRANK, PTO (DRILLED)

,

BRACKET, BELL CRANK
SCREW, 5/16-18X.75HHWAT.AP
WASHER, FLAT .469X .92X.065
BRACKET, HANGER REAR
SCREW, 5/16-18X.75HHWATAPe
GEAR, SECTOR
B E A R I N G ,  SECT&GEAR  ’
SCREW, 5/l 6-l 8X1 .OO i
NUT,.5/16-18  ttWDFLLK 115X1 13)7.

-30 j .ASM.“CLUTCH/BRAKE PEDAL
.

9;Q41
*- 31 jlOb7g.~‘: SCREW, 5/16-l 8X.75HHWATAP

32 9 4 2 8 5  0’ 1 &RACKET SUPENSION  ASM.
33 710079 SCREW, 5/l-6-18X:75HHWATAP
34 94566 BRAC’E,  RAIL * ._ .

, - 35 710079
’

SCREW, 5/l 6-l 8X.75HHWATAP.
36 9 3 3 4 9. SCREW GUIDE 5il6-I.8

. 37 710204
38’ 94015 .

NlJT,5/16-18 HEXVjDFLLk WHtZ PL,
BRKKET., PIVOT -

39 845 W&iER. FLAT .390%25X.1 19 ’
40 BOLT;v,562X1.563 HHSH 3/8-16.
41

71000 1
71014 NUT,3&!  GHWDFLLK  MACK 15X84

.Y’

%
.

5-_ 1 \
/

. '_i
l# - ' \c i

. . \

. . .
#

c

.QTY

1
1
1’

$1
4
1 *
1
4
1
1
1
4 0
1

f!
i
6
1
1 *-
2
1.
1
6
1 ,’
1 ’
1 ‘$
1
1 ‘l,
4 ,‘\

42
4

:
2
2
1 J
1
1
1 .

.

. .
I

0 .

,
d

d
* .

9



I ‘

.

.

. .

.

:

0%7x44 _ “’ , REPAIR PAR-K<

5

L

I

-@l--.  A

. I
. 4 e

’ REF. KEYx 4 3  I - - - - - -

1.1.

. ‘.

:.

I

R E F .  KEY#42 ,.

NOTE: ALWAYS USE ORIGINAL iQ~l&NT PARTS
Use of service/replacement parts other Ihan orIgIna

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE

equrpment  parts may void your warranty WITH OPP-OSJ$E  ,SIDE

‘. *



co3fs7x44
?2

f‘ih6TION  DRIVE ASSE&‘M_~u
KEY
NO.

:
3
4

z
7 [
9
IO

::
14
15
16

‘17
18
19;
20
21

2232

P A R T  _
NO.

. 24
26

s. 21
28

, 29 335980
31 k 710082

180091 .
7 to205
94224-853 2
328154,

3 5 4 9 8  ’
- 120638

‘94422-853  -*. .
94304
3 2 3 2 1 2  c.
57157‘
56255

94622’ -.
326T80
94-&;1-,853
334’1%  .*
9$424

: 120394
.94573
4 9 3 3 2
94045
21544
710139

7 8 2 5 8 5
9 4 6 5 3  #

32
. ‘33

34
35
37

95423
94238-853
710131
95421
91179
45905
94609
782964
94568
710059 I
92132
36625
56180 -
710343

121222
121222 ’
6 9 2 2 9 0
338512
338524
338526 * ’

I

52928
782964 * ’

94225.-Q>
57101  _y.$‘
4 5 1 7 4  =
996425 .,,I
45174
93349 ., ,I
710204
180016 a
S”i$69

..51335 _
93248 ..
9 3 2 4 9 .  ’ .

L.

DESC . PTION-
TRA ?I

%
XLE HYDRO VST205-0?58M

SCRE , 5/16-18X2.50 HHC
NUT, 5116-18  WDFLLK (15X88)
BRACKET,STABILIZER
SCREW, 5/16-18X1  .O WDFLLK‘
SCREW, 5/16r 18X’ .75 WAHHTAP
WASHER, HVSPTLK  .328X.60X.09
PEDAi ASSEMBLY “.
F O O T C O N T R O L  R O D , ’  _ - .
SHIFT.ERACKET
WASHER .750X.250  SP,TRANSAXLE
SCREW, 1/4-28X.75 NYLHHC
SPRING, TRANSAXLE  DISCONtiEcT
SPRING, TENSION 3/80DX2.18X.055
BRACKET, DISCONNECT LEVER.
BOLT, .437X,136 5116-18
SPRING. BRAKE 35.00
WAStiER,  FLAT .406X81X.?+  -
ROD. CLUTCH - ._
PIN. CLEVIS  .37&X.81LG  I
CATCH ;PARK BRAKE
PEQAL,BRAKE/CLVTCH  STD NLT ’
SPRING, TENS .09X . X5.
N U T ,  J/4-20.REGHEXCTRLK  ’
ROD,  DISCONNECT CONTROL
CAP, DUMP UALVE  ROD -251DX.75

‘CREW, 318-16X1.5 HHCFLTHR5
iI_EY. SQUARE .187SQX2,25LG
PULLEY,  IDLER a35374
S+ACER,  SHOULDER
ASSY. IDLER ARM TRAC-ilON
WASHER, FLAT .755X1.31X.075
SPACER, t87 X 1.78 .
PULLEY , IDLER 2.75 DIA.
NUT, 318-l  6 HWDFLLK MACK
BELT, V 41 112.75
PULLEY, IDLER #35374
PARK BRAKE CONTROL R&D
NUT, 5/l 6- 18X3/8’ADJUST_lNG  .
ADJUSTtNG  NUT l/2-13
RING. RETEX .57X.O5TRU5133-75
PIN,+iAIR’.53IIJAX1.62LG
PIN, HAlfI ..038  DlAXl.64LG
PIN, COTTER .090. DIAX .75LG
PIN, COTT’ER  .090 DIAX .75LG
TIRE & RIM 20X8-8 ’
VALVE STEM
R I M I’ .

TlRE  .- <

QTY ,
1
4
4

;
1

:

I

NOT USED ON THIS UNIT
NOT USED ON THIS UNIT :
ASM. WELD, BKT STABILIZEi+&

SCREW  G U I D E  506-18  ‘4 -
,NUT.  5/l 6-18  HEXWDFLLK Lgf!$#Z~  . ‘:
SCREW, l/4-20  X.50. -.
.RETAINER  3’1 IDX.62X.03 WIRE
NUT, I/4-20  WDFLWHIZ-LK.

I$ ..* ‘.__,

P E D A L ,  S A N D P A P E R  ~i’;~,
1 q+p,

iPAD. TOE SAhDPAf’ER
.%F $ l

,: 1_I b3
.  .

P



.

. ,

._

. 4

0367X44 STEE-ilIN‘G ASSEMBl
1

!

,

.i

.

-

>. )

.

.

. KEY PART
NO. NO.

:
2-l
2-2
2-3
3
3-l
3-2

i ’ 3-3

2.

: ;
8

8 - l
8-2
8-3
8-4
12
13
.I4
15
16
17
18

1 9
20
21
2?
23
24
26
27
28
29
30
31
31-1

3 1 - 2
31-3
31-4
32.
33

.34

. 6* l I
.

D E S C R I P T I O N  ’
*

l

i QTY :
.95405-853 1” 1 a
94178-853 .I

AXLE, CAST MACH!NED
SPINDLE,RH  MO#94178 1 _, ,-I

94014 _ S P I N D L E  AiLE
94125 ARM;STEERING  RH

.* 1. *$ ‘a.
.

‘3 1
623 168 DUST CUP \ -1 l

: 94.179-853 SPINDLE- LH,WELO ASSEMBLY
1,.

1
94014 SPINDLE AXL-E ! !:I . ,

‘94126 ‘, . AAM, STEERING RH
623168’ xy DUS$ CUP -

‘, L ,-.-
1

92527 -\ *>,_ 4
710129 **

BCARING, ,SPINDLE *
WASHER,.766  ID X 1.62lD 16GA

E%NG .574lDX.O50/.750SH  11 X3 :
2
2 3710103 ’ “V%,

706 :f
341491-853-,-'
94007 '.
94290 .,.__
94289  -
710079 '
180113
71021J5 .
710079
94020-853
94021-853
710440
710140
710082.
710083
7 1 0 1 4 2
7I-0140 ,
710079 _

.95441
94127 ’
94124 :
710079 %
94122 .
?I01 02.
692287 ’
3385 12
338517
338313 ’ .
3 3 8 5 1 6  i

i ’

e

ZERK, GREASE FllTlNG 2
ASM.FRON3  AXLE/DECK HANGER 1
HANGER, AXLE 1
HANGER,DECK  RH. .o

1 *
HANGER,DECK  LW . -1
S C R E W ,  5/16-18X.75HMWATAPSGIBP  .2
S-CREW, 5/l 6-18X3.00
NUT, 5116-18  WDFLLK’(i5x88;  ;

2- *
2

S C R E W ,  5/16-18~.75H~H&ATAPSGIBP  2  *
DRAG LINK RH . p, i @ .
DRQL;INK,*~H *, 1%.
BOLT,HHSH (9X57)  l .2’ . I
NUT,3/8-lGHWDFL_LK  MA& 15X8: 2
,SCREbt’,  3 1 8 - 3 6 X 1 . 5  ’ .2
W A S H E R ,  F L A T  .3914(1.00X.083  ’ 2 i
WAS’HC~R, FLAT.4’06X  .81Xl6GA’ 2
NUT,3/&16HWDFLLK  MACK 45X84 2 . 2 l

SGREW, 5/1&18X.75HHWATAPSGJ3P  3
STEEl%lNG  WHEEL 1 . ’

1.

l

9

SHAFT, STEERING *- t 1 -. .:.* BEARING-LO.WER.
1 ..* ::

S C R E W - ,  5/16-18X.75HHCn6ATAPSGIBP  ‘ - 2  ,; . c.
’ GE-AR PINNION 1 0’ ‘.

71035b *
. 35 c* . 36625
*’ 40 94310 :
41 45174 * ;

l

RiNG, R E T  ES4lD .59.SH lldX25)  *. I ‘? I : ?
TIRE & RIM 15X6-6 , *
VALVE STEM
RIM; CARLISLE .

I I

BEARING
TIRE. 15X6X6 ,

: . 7: ’
2

NOTUSED e .
. .

NOT USED
.e

WASHER, FkzAT  .765X1.62X.0652
‘1

2 ’ * .i
RETAINING RING 2 -
GUID&STACK  PULLEY BELT

‘P. n

N U T ,  5/16-18 HEXWDFLW( Wl$Z ’ : .‘] .’
. .

*
, , , *

. .
. *.

, . I a

. * .



,:..: .‘.’ I :.’
. ,. . . . . \’ i’  :. .

. . .:;

:.:.
.”

.:, ..’ .
. ‘,,I.

.eb’ s ... ,’. ..i :.y ,_ ‘. .:. ; ,.
i
:.

.p.
‘.

:.I ,.’

_,.. ‘. .._ 7.. ._. ‘..’
.:

, :
‘:

:
*

:_.

*

JOTE:  AL W AYS USE 0f4GlN~L EQUIPMENT PARTS.
Jse of service/replacement parts other than orlgmal
tquipment  parts may void your warranty.

ALP UNNUMBERED
ITEMS ARE INTERCHANG-EABLE

WITH OPPOSITE SIDE
.

.:* :‘.

I .

* ‘.

b

*

.
+

QI:



40367-X44. ' MOWER SUSPENSlON’ASSEMBL’
0

KEY PART
N O . NO.

1 e - 31

. * ‘3.
32

‘833
3‘;

343
35

1
2
3
4
5
6
9
1 0
15

1 6
17I 18

:o” b,
21
24
25
26
27
28

z;

.
36a

LEVER, Pi0 *
BOLT.5OX.75.-HHSH  318-l 62 9X39

1
1

P IN ,  HAIR .072DIAXl.l3LG  f 2
’ 710115 ; 9” F<ATWASHER

9@Q_4  *.. LlNK P T O  ZINC
.518X:87X1  6 2

. 1 . .

710079 \
. .,NUT,3/8-16HWDFLLK  MACK (15X84) 1 . ;, 37 .@

7101m&&

.38 ’ -% *“PI  141.
$C.REW,  5/1&18X75HHWATAP

.4O ?, .“943 9, * .Ba
a TORSf0.N  SPRING .33LG (166X39) :

ni %ACER,513 IO X $80 bD 2 . . .
. . . 41 ,r y#i m56%D -” = $PA&Fj,  SLEV. ,94X?.13X.531

z -*, *e ‘.
1

% m *.*‘ , _I : a .‘; .
‘- ,* *. 9 * .+ . . ‘* * -. ._ ..s. e I

.* I . . ‘. .
. .. . e . .. * - . 4 ..., I.

c 1, * .
^. ., 4 *\. .“‘., . .’ _

l *
z *“I-

‘... ’
fl. . . P. _: .

’ ‘. . % . . ‘* ,
’ ,... *, *.

$y* “. .., ’ ) .
. * ‘*w _ . .*,,. *.:. ‘.

- .i . . . . .* :
: s : . -

’ . “.: .b * * :-,._* *
‘ ‘. (I -. . . .A ’ *,. I

94299-853
.710222  .
710223
94262-853 ’
710119
7 1 0 3 4 3

d 710108
710235
94276
710119
710343
94029
710111 )
710108
92697
710116
92698
94826
94022
710137
94018-853
710079
94017
710098
36368 ~

RESCRlPTi0.N  ’

LIFT ARM WELD ASSEMBLY ’
SCREW,1/2-13X1.50  (1X127)
NUT, l/2-13 LOCK (15X4?)
BRACKET,. LIFT LINK
FLATWASHER  (17X91)
PIN, HAIR .38DIA.Xl.64LG
PIN, HAIR (31f4)
SPRING, EXTENSION 9.82X1 .OiOD
LINK, LIFT HANDLE
FLATWASHER (17x91)
PIN, HAIR .38DIA.51.64LG
HANDLE, LIFT
TORSION SPRING .6?7LG (166X40)
PIN, HAIR (31X4)

QTY

‘1
2
2
2
2
2
2
1
1
2
1

‘1
1
1

GRIP, BLb$K. 1 li
WASHER, FLAT .kSOXl .00X1 1 17X1 03 1
GRIP, BLACK L 1
PTO LEVER 1
PADDLE, SWITCH
SCREW, THD FORMING ’

1
b 2

BRACKET, PTO I
SCREW, 5/l&18X.75HHWATAP 2



10367X44 * Ftl=~AJR PARTS

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS.
Use of service!replacement  parts other than original
equipment parts may void your warranty.

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE

WITH OPPOSITE SIDE
341803A

c

fl



CO367k44 il . ENGINE & CONTROL ASSEMBL

’ KEY PART
NO. NO.

1 ENGINE
_ 2 50947

3 138489
4 124818
5 94306-853
7” 94654 44811

8 94661
9 1 $7366
IO * 314797.
12 914006-853
lT’-, ..7’10079
14’+?70205
15 ‘*‘$4660-853
16 710079
17 321300-853
18 94308
19 120383
20 433146
21 . 314991
22 $7220
23 * 300304
24 57878
25 47345
26 47345
27 325547
28 327422
29 309092
30 320553
31 308459
32 57569
34 300508
35 159585
36 120622

, 37 94890
38 314522
39 57444
40 94951

.

i a

DESCRIPTION ’ ’

16HP B&S V-TWIN(SEE ENGINE MANUAL)
SCREW, 3/8-16X1.25 WAHHTAP
WASHER, EXLK .384X.69X.04
NUT, l/4-20 REGHXJAM

BRACKET, MUFFLER#lOlJNT  REBA
SCREW, 1/4-20X.75 WAHHTAP
MUFFLER, SINGLE-CYCLINDER
EXHAUST MAhflB&S
SCREW, 1 O-l Sk50 DRlLkTlTE
OtL SENSOR, S&S TWIN @;L
ENGINE PLATE .5, ,‘,
SCREW, 5llfk.$3~~5HHWi&AP
N U T ,  5/16-lB.)QDFLLK  (15X88)
HEAT SHIELD
S C R E W ,  5/16-18X.75HHWATAP
HEAT SHIELD
PULLEY, ENGINE
WASHER, REGSPTLK *‘f
SCREW 7/16-20X4.25  ::
FUEL TANK 2 GAL I.
SCREW, #I 2X.50 PHPNTAP
CAP, GAS
TUBING, GAS LINE .25X.5Q _
CLAMP, HOSE SCREW TYPE
CLAMP, HOSE SCREW TYPE
OIL DRAIN VALVE ASSEMBLY
CAP,OIL DRAIN VALVE ASM.YELLOW
THROTTLE CONTROL
SCREW, 1 O-24X.63 PHPNMq
NUT, #lo-24  HXHDNYLK
RETAINER, WIRE
THROTTLE CONTROL KNOB .
SCREW; #8-32X.38 PHPNMA
NUT, #8-32 REGHX .
CHOKE 40”
CLIP, CHOKE CONTROL
CABLE TIE
CLIP, SPEED

QTY

1‘
4
1 \
1
1
4
1

:
1
1
4
4

:
1
1

1
1
4
1
13 IN.
1
1
1
1
1
2
2
1
1
1
1
1
1
1
I



a %

. . 4.
.

REPAiR PARiS

REF.
KEY#S,l  . G-4

R’EF.
KEY#_50

NOTE: ALWAYS USE ORIGINAL EOUIPMENT  PARTS
Use of service/replacem_ent  parts other than original
equrpment  parts may void your warranty.

ALLUNNUMBERED  ’
ITEMS ARE INTERCHANGEABLE

WITH OPPOSITE SIDE
340977A

,
I



=.* -. * .

_NO.  PART . . . ..@‘:y DESCRIPTION QTY ’
E 1 94303-853 WELD ASSEMBLY DECK k 115 ’ .710265  S C R E W ;  3/@-l 6X1 .OO  WAHiiSPTAPPL 10 0

91  7 94665-853
9429f

BRAKE ARM ASSEMBLY LH.
BRAKE SUPPORT A$$EMtiLY  Lti

1
I17-1 . 1’

. 17-2 9 4 2 9 1  ’ B R A K E  A@/t  A S S E M B L Y  LH -~,. t
17-3

. .
’ ’ _ _ . I

17-4 710205 - UT, 5116-18 WDFLLK-(15x89) . ..
” 2’ 94277

.l

1
. p LNK, B R A K E  L H 1

21920 NUT,ADJ: 318-l  6ThP‘ *

710110 ‘.., i S RING, TORstON  (166X27)

:
23

ASSEMBLY*hH
1 18 . .

24
..

9 4 6 6 4 - 8 5 3  B R A K E  A R M.
24-1 9429‘4 BRAKE SUPPORT. ASSEMBLY RH ‘_ ,:

., 24:2 . ‘a 94292 * ,’ BRAKE ARM ASSEMBLYRH ’ 1
’ 24y3 7 1 0 0 7 7  S P R I N G ,  T O R S I O N4 1

24-4. 7 1 0 2 0 5  NUi, 5/l 6 - l  8  W D F L L K(15X8%) 1 -
28 94274 ‘GUIDE, BELT .RE_BA  t 1 ”

.
29

‘71011430 I
SCREW,5/16-18 .50HHTAP.710098  318-162
BOLT.5qX.75 H.HSH  9X3?, _

3.1.
,

31 94261-853
JiRM,  DOljB,LE  IDLER

I .32 710140 NUT,3/8-IGHWDFLLK  tkACK 15X84‘

;

33 9 4 2 7 9  ,_.. PULLEY, tDLER  D O U B L E  V E E
. 1 + ’

.i
34 94269 SP,ACER,REBA  DECK ’ .

.35 1 8 0  1 3 8  S C R E W ,  378-9 6X3.00 HhC

1 “.

1-36~ 94973-853 IDLER ARM ASSEMBLY 1 I.
36-1 9 4 3 1 2  SPRIidG.-GUIDE  B’ELT 1
36-2 7 1 0 2 6 4  S C R E W ,  11420$.50 WAHHTAP : , i
37 710098 BOLTSoX.  HHSH 318-l  6Z . 1
3-a 94278 ’ 9)(39

: ’
.39 ‘ 3 1 6 0 7 9

LINK, BRAKE RH
WASHER, FLAT .406x .82X.040

1
I! .

40 710343 P I N ,  HAiR .M% DIAXt:64tG  _ ’
a

, 3 ,’
. 4I 94280 PULLEY, V .IDLER 4” 1 *’

. 42 7 1 0 1 4 0  hUT,3/8-16HWDFLLK  M A C K  15X84 -. I
4 3 ’* 7 1 0 2 3 4  S P R I N G ,  E X T N  5 . 4 0 X . 7 1 4 0 0 . 1

_50 34i593-a53  P L A T E  - S U S P E N S I O N  ASS’S
9 4 1 2 8  ‘: PLATE  - S U S P E N S I O N 1 155-r 1 II

50-2 94055 SUSPENSION BRKT REAR 1
50-3 7 1 0 0 9 5  S H O U L D E R  B O L T  3/a-1.6  (9X52)

+
1I 50-4_ ‘710140 r ’ NUT, 3/8-l 6 MACK (15X84) 1

* ,51’
.

7 1 0 0 9 4  BOLT,  S H O U L D E R  .375 (9X51 j
52 o 710112 SPRING:TORStON  .68LG  R H  (166X42)

&+2
J1

1 .
53 7 4 0 1 1 3  SPRtNG,TORSION  .68LG  L H  ( 1 6 6 X 4 3 ) 1
54 .

55 - *
7 1 0 1 4 0  NUT,3/8-  1 GHWDF’LLK  M A C K  ( 1 . 5 X 8 4 )

9.4068 * KNOB 2’ - u56 94137 PAD, FRICTION .’ . . ,” ‘
5 7 ; . ;‘.7 1 0 1 9 5  W A S H E R  ( 1 7 X 4 5 ) -

d 58 94064 PIN, HANGER 2 . .

59 7 1 0 1 1 6  WASHER.FL.Al-.550X1:00X11  (17X103 ) 2 .”
60 710343 PIN, HAIR 2 . I .

6*. .t 61 341594-853 ASM. PLATE REAR SUS BRKT LH 1 .,.

61-i 94128 PLATE - SUSPENSION v ’ _ 1 . -%-,
w; 5 ‘94055 SUSPENSION BRKT REAR 1

7 1 0 0 9 5  S H O U L D E R  B O L T  318-l 6 (9X52) 1 .
61-4 7 1 0 1 4 0  N U T ,  018-j  6 M/iCK (15X84) 1
64 730233  SeRING,  E X T N  4.20X.7500*

3..
1 -_

65 94275 GUIDE BELT * 2
66 710930 PIN, CtRCLE 2

‘. 70 94058-853 _, BRACKET, FRT SUSPENStON 1 D

71 7 1 0 0 9 4  B O L T ,  S H O U L D E R  .375 (9x51 j 2
72 7 1 0 1 4 0  NUT,3/8-lGHW_DFLLK  M A C K 273 94158 ZINC ROD, HAN&R ’ (15X84)

1
74 710108.  PIN, HAIR = (31X4) 1 *

75 b 94604-853  STIFFNER, F R O N T  H A N G E R 1
’ 76., 710079 5/l 6-18X.75HHWATAPSCREW, 4 ~

I 77 . 1
78

7 1 0 6 5 8  S P R I N G .  E X T E N S I O N  .O;X.l25
9 9 6 4 1 6  W A S H E R ,  F L A T  .391X1 1

. . 19



#

ilRfG7XAA L. . ’ - = ’ _ _- -3?iZPAIF?  PAR-I?

INSTALL WITH HUB UP

. . . _.‘I .
I -

-
._ *

* :

I.. I _: . . .

.,

:
’ *

i __+ /. ‘, . .

. :. :: -. ._

::
.__. .* .:

v..i
: j

.i.‘.
‘I. . .: ’ ‘,

;
: :

:

XI:
_,‘I

:I

HAS BEEN LEVELED \ . I

’TORQUE 3545 Ff-LB 1 - ..;

.- ,. .

‘.

‘I
. .
I .

’ P

NOTE: ALWAYS*& ORIGINAL EQUIPMf!NT  PARTS.
Use of servtce/ieplacement parts other than orlgrnai
equipment parts may void your warranty.

A L L  U N N U M B E R E D  ’
ITEMS ARE INTERCHANGEABLE

WITH OPPOSITE SIDE 340977A

c
0 20

-- __._ _.^__



KEY
NO.

e

PART  .a ._. +

NO. , i
,

9430s Q
92425
91922
710117
91903
710408
94207
94208 -
9 4 2 0 9
710118 e f-

-i3 -. ~-710117 .
14 . 710408,
15 710265.

-!l6:: .,’ 94288-853
.44 *

f&v 45.
710231

‘._.
_

710232
p 4 6 ‘, cil ‘ 4 7 . a, 92663 B

. 94025
48 : _= 7ldll5

*. .7loi.40 . .

DESCRIPTION . .

ASMJACKSHAFT  H~~&ING&~~ENTs  *
PULLEY_, DECK REBA
JACKSHAFT, 7.76LG9/16-18TH
WASHER,FLAT .625X1,00X. 188
SPACER. .
NUT, 9/16-l@ CTLti (15X101)
ADAPTER, DECK/BLADE
BLADE, 40” RH REAR DISCHARGE.
BLADE, PO”  LH REAR DISCHARGE
W&SHER, FLAT.625X1.75 17X166
W A S H E R , F L A T  .625X1.00X.188 .
NUT, 9116 REGHEX
SCREW, 3+16X1  .OO WAHHSPTAPPL
COVER PULLEY
BELT, V
BELT, VI $0” DECK  ^
GAUGE WHEEL,4.94*Q!A. ’ ’
BOLT,  SPSW- 378’?%?.  63$%i&OOLG
W&k ER,FLAT.518X.87X16  17X102 ’
NUT,3/8:16HWDFLLK  M&K 15X84

x, 5

QTY

2
2
2
1 -
2
2
2
1
1
2
2
2
10 .
2 \
1 .
1

‘*

. .



I 7
. s

a.

. . .

.

:

.

. .

4

4

t

I

.

.
. ‘- . c

C. -:

-

.

_-

REPAIR PARTS
1)

L

_ *

. \

,. ,
” V’

. . . ’

341804A

.

22



KEY

NO.

1 *
2

’ 3
4
5 .
6
8
.9
10
11

-12
13 ’
1 4 ’
15
16

.17 :
la
19

* 20
21
22

PART

NO.

94759
94739
94742 ”
303064
52572 -
57444
94762
327350
320082
57769
94136

‘94613.
710133
7 1 0 2 0 3
95420 1
7 1 0 1 3 3
94159
302257
710226
7102&~
3 1 5 6 0 2

* I

DEiCRJPTlON QTY
HAf?NESS;WIFii . .

HARNESS, WIRE DASH ASG,OIL,CHG  :
HARNESS, REAR-BATTERY REBA 1
ASSY,LlGHT~WIRE~1/4  TVRN 1.
BULB, HEADLAMP: 2
T I E ’ ,  CABLEBLACK  NYLbN 5.62L ‘ 5 *
SWITCH;lGNlTlON  DCLTA  7 TERM 1 c

KEY:,lGNITlQN  GENERIC DELTA
SWITCH,DOUBLE. POLE NQNC GRAY :

\

B_ULB,  INDICATOR 2
SWJTCH  LIMIT DELTA.
SOLENOID ’ .

2 ’ “.

SCREW;HHWA=hP  114X.50
1 t

NUT, l/4-20 HEXfiYL 15,Xll6
2
2

YtRE, GROUND, 20.0” 1
SCREW,HHWATAP  1/4X.50 - 1
SWITCH, SEAT .
BATTERY 12V.7 PLATE ’

1
1

BOLT,  1/4-20X.83  CARR (2X82) 2
NUT, WING l/4-20 NC (14X39) 2
REGULATOR, SEN VOLT. . 1 . ..

, . . . .
.

.

23 ‘.



. . . .
. -

10367x44 , ., _. z ‘.? - Rip&R PARTS
-*

* %.
I

: .

_

c ** , ‘-

, .
-:-, I .. :. : ., . *, ’

. , .

:
.

CUT KEYIf 3 IN TWO 11.0” LENGTHS _ .(.i I y

’ APPLY TO LEADING EDGE OF ’
COLLECTOR COVER. s

. .
c

;

.’
‘.. ‘,

-.

341048A
: .



,
:

- . . . j_ .

*

.’ KEY PART ’
.,?.NO. NO. ’

.‘..,-

. .
1, . . 94560 ,

1-l0 g%w
I ASM.GRASS  CCZLLECTOR  PEGA  _.I 1 t . .” .
‘ASSY., WPPER  FRAME

.
. ..l ,-

\ l-Z_. g&J58
1-3 -. i 80020

BeACE, FRAME CQLLECTOR  l+BA

,.,.:.
‘SCREW, 1/4-20x.75

2 _. i

.s.lr4. 788029 <NUT. l/4-20 HEX NYlO~~#71035
/fjy..’ . . :

6
1-5 94851
l - 6  9 4 8 5 2 ’
1-7 .94853
l-8

”
94854 ’

l -9 94855
1010 710266
l-11 318139
t-1*2- ‘7tjOO29

‘2

-b

94908L860
2-l 94206
2-2 94244

>
. 2-3

’i 3 55023.

ASSY., FRONT FRAM bA COLLECT i"- m
BAG, R@A COLLECTOFf.
HANDLE; DUMP REBA CQLLECT. .
RUBBER GRIe 7/8”’  REBA * *’
HANDLE, REBA CbLiECTOR  ’ .
SCRE W, 4 o-24x.38 SLHWATA~P
SCREW, 114-20X.63 PHPPNHD ’
114-20  HEX NYLOCH NUT #71035. *
TOP, COLCECTOR  ASSY - & ’
TOP COVER, COLLECTOR REf3A
BiiACKET, SWITCH ’ ’
RIVET (NOT A SERVICEABLE PART
TRIM, 77.5” ( P

1 .
1 ~ ,;. ,‘: * . ’

I * ‘. :.., .
. 2

3 . . . . .
.4 *’ ,; *

4 . . *
. .

22*lN.  = :-

*’

‘.

.

.

m ;

1

.

.
i

0 . .

.

+’
.

- .
.

r;

. ~

c

‘F
0

8 .i..z .’
1

.

25 -



DECAL ASSHWXY

. 0

. . *

.

.
_ . . . .

:

. .

,
‘1

‘KEY +ART <

N O .  N O . DESCRIPTION CITY

: >
711018 DECAL, DASH MC W/OP  RED . 1

NOT A SERVICEABLE PART I

8
7 1 1 2 0 6 DECAL, 16/l 02 AUTOMATIC DRIVE 2

‘. 5 710691 DgqAL,  PARK BRA.KE  (P)
’ 7 305603 PAD; FOAM HOOD 18X6 : .

307276 PAD, FOAM HOOD 15X7 1

z 307277 PAD, FOAM HOOD 12X5 1 34187OP

26 .



- ._-. _-
D - 1 H E A T S H I E L D  1

KEY PART
NO. NO. ’ DESCRlPTlOh ’ QTY ’
: 710683 710638 DECAL, HEIGHT ADJUST 1-6 I

_-DECAL,  DECK LEVEL REbVNLT  EXP
2 710523 DECAL, PINCH POINTS WARNING 1

338541 DECAL. BAGGER “CE” M344X5939
6, 338542 ’e DECAL, DRAWBAR  WARN M#44X6138 :

8’
402700 DECAL, CAUTION DECK LH

’0 338543 DECAL, HOT SURF WARN M#44X5936. :
9 710684 DECAL, DECK BELT ROUTE REBA 1 *
10 7m534 -
11 402702

DECAL. CONS CAUT. M#44X6815.  ’
,d

1
DECAL, BRAKE/CLUTCH PICTOGRAM -1 s *. .

13 710270 . DECAL, AUTODF%VE iNSTR  DASH RT 1
’ 14 710771 DECAL, REBA HYDRO DUMP VhLVE 1 i 3417008

\ 27


